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HSIN HWA CHEMICAL CO., LTD.
NO.1, YUNG-SHIANG RD., FANG-LIAO HSIANG,
940 PINGTUNG HSIEN, TAIWAN (PING NAN INDUSTRIAL DIST.)

The following merchandise was submitted and identified by the vendor as:
Product Description :  Acrylic Sheet

Style/Item No : HH2447P95
Manufacturer/Vendor :  Hsin Hwa Chemical Co., Ltd.
Country of Origin : Made in Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained :
Test Required : (According to client’s test specification, please see following sheets in detail.)
Transmittance

Test Result -

-PLEASE SEE ATTACHED SHEETS-

Date of Testing : JUNE 04, 2008

Signed for and on behalf of
SGS Taiwan Ltd.

(ke Kps

Carlos Kao
Supervisor
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Test Equipment :
Name Brand Model
HAZE -GARD PLUS BYK E-4725
Lab Environmental Conditions :
Ambient temperature:  2332°C
Relative humidity: 5015%RH
Test Method :
ASTM D1003-00 Standard Test Method for Haze and Luminous Transmittance
of Transparent Plastics

Test Result:
52.3%

Test Photo

pecimen

— The End of Test Report —
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